TAR200 KESANTOMURSKAIN TARMO ATV120 / FLAIL MOWER TARMO ATV120

e 0

Varaosatunnus / Spare part code. ﬁm / e.g.




VANHA

ATV I FLHLE K

Flail Mower Assembly

_—

T | mljj"*

|
faiteey

: Al 51
S 56 2
. 53
55 W
%_



ATV FIELHL AL

F5 =) FHRT TR B e
1 506010056 GB97.1-10 #4& 10 washer 29
2-1 700920108 EF100.00.122 H P4 fender 12
2-2 700920107 EF100.00.121 F44% fender 1
3 508050085 GB91-4X28 FF E144 4X28 shaft 2
4 702750070 MFP120.00.109 K4l shaft for fender 1
5 501014721 GB5785-M12X1.5X78 BZ A4 M12X1.5X78 bolt 28
6 700920091 EF100.00.101 TIFEREE sleeve 56
7 705380019 RK120.114 %) 7] hammer 28
8 503010738 DIN985-M12X1.5 Bl FAREERE M12X1.5 nut 28
9 805380082 RK120.020 JI R 414 blade axle 1
10 802760051 MFP120.00.017 A2 EUY clutch 1
1 702760034 MFP120.00.117A B4 2 clutch shaft 1
12 507032007 GB1096-6.3X6.3X50 B 6.3X50 key 1
13 511021632 GB276-6007-27 7K 600722 bearing 2
14 506060183 GB893.1-62 HEFE 62 cir clip 2
15 506060317 GB894.1-35 o P4 B8 35 cir clip 1
16 702750067 MFP120.00.106 FANHHE bush 1
17 506010057 GB97.1-12 #4JE 12 washer 27
18 506030037 GB93-12 4 [E 12 washer 9
19 702760036 MFP120.00.118 TR AL AR Y24 bolt 1
20 702760053 MFP120.00.152 F % pulley 1
21 514020008 B1067 VI B B 1067(H E K belt 2
22 501011111 GB5783-M10X20 12 F M10X20 bolt 1
23 506010036 GB96.1-10 #J&] 10 washer 3
24 506060175 GB893.1-47 1418 47 cir clip 1
25 511021497 GB276-6005-2Z #h7& 180105 bearing 2
26 503010762 DIN985-M10 Bl FA MR EE M10 nut 9
27 702750049 ATV120.153 Tik % tension pulley 1
28 802750050 ATV120.036A XHRIEE A plate 1
29 702750072 MFP120.00.116 $1 % spring 1
30 509010008 GB1152-M8X1 AR M8X1 oil cup 4
31 515010001 REACHO04-35X60 Jik £ REACH 04 714 35X60 sleeve 1
32 702750069 MFP120.00.107 MENE pulley 1
33 705380013 RK120.109 M EE oil seal sleeve 1
34 510020417 GB13871-FB-55X80X8 i3 FB55X80X8 oil seal 1
35 501011127 GB5783-M12X35 1242 M12X30 bolt 22
36 511040032 uc207 ANERTHIBR 37K 90207 i i B 2

2




bearing

37 503020146 GB62.1-A-M8 W ILHELE M8 nut 2
38 802750001 ATV120.101 EOERER plate 1
39 802750152 G420F X IHAL gasoline engine 1
40 506010055 GB97.1-8 #5 8 washer 8
41 506030035 GB93-8 3 [E 8 washer 8
42 501011100 GB5783-M8X25 B2k M8X25 bolt 8
43 802750008 ATV120.011 PRI E plate 1
44 802750045 ATV120.018 EMUEE T belt cover 1
45 506010054 GB97.1-6 P8 6 washer 2
46 516010027 DIN316-M6X15 L IEFE M6X15 bolt 2
47 501011134 GB5783-M12X70 1242 M12X65 bolt 2
48 702760042 GM8610 Hi %= 58 cover 1
49 802760038 7CB-0.25-129 7= 5| 1% shaft of traction axle 1
50 503010763 DIN985-M12 B AR IR EE M12 nut 18
51 702760041 7CB-0.25-131 Hh#E sleeve 2
52 802750043 ATV120.015 SRR A AF supporting rack 2
53 501011163 GB5783-M16X65 B2 M16X65 bolt 1
54 501011163 GB5783-M16X65 B2 K2 M16X60 bolt 1
55 802750082 MFP120.00.014 PETHAT R lifting rod 1
56 506010059 GB97.1-16 #J&| 16 washer 3
57 503010765 DIN985-M16 Bl FABERE M16 nut 3
58 802750039 ATV120.013 JEAR RS 1 base plate 1
59 501010782 GB5782-M16X80 B2 K2 M16X80 bolt 1
60 703340017 ZL-25.104 /INR 4 Rpin 1
61 702110106 ZL-25.105 4 Connecting shaft 1
62 801240022 EFGC120.014 R A1F right base plate 1
63 703140001 MFP120.00.101 KFF3E cover 4
HEIEE 1 side supporting weldin
64 202750087 MFP120.00.024 arts pporting & )
65 501011116 GB5783-M10X45 B2} M10X45 bolt 4
66 508050098 GB91-5X32 FF 144 5X32 pin 2
67 702750066 MFP120.00.102 ﬁf;ﬁ%’ pin shaft 1
68-1 802750014 ATV120.012 HLEESE S (BRBE) hood 1
68-2 802750015 ATV120.012A HLE AR A E(AE 18hp-F620 J) hood | 1 Only for 18hp-F620
68-3 802750112 ATV120.012B WLERIEA M (WRBCH 2D hood 1 FH-T- 5 31 only suitable electric start
69 801240019 EFGC120.013 R JEIEA1E left base plate 1
70 702750061 ATV120.104 AR rubber plate 1 T )5 3l only suitable electric start
71 702750115 GTX7A-BS FEL Vil battery 1 FH-T- 2 J5 1 only suitable electric start
72 702750062 ATV120.105 2R rubber plate 1 I+ H.J3 3 only suitable electric start
73 702750007 ATV120.102 HEh AR pressing plate 1 HF M5 3l only suitable electric start
74 506030036 GB93-10 # 8 10 washer 2 F-F HL 2 3l only suitable electric start
75 802750157 ATV120.016 28 K wiring 2 FH-T- 25 1 only suitable electric start
76 501014778 GB5782-M10X130 12 M10X130 bolt 2 FH-F B J5 3l only suitable electric start

3




77 802750107 MFP120.00.039 FWEEAE pull 1
78 501011100 GB5783-M8X25 B2%T M8X30 bolt 1
79 511022466 GB276-61904-2Z Hh7K 61904 bearing 1
80 511025202 GB301-51104 HE S1EREH 7K 51104 bearing 1
81 509010007 GB1152-M6 AR M6 oil cup 1
82 501011127 GB5783-M12X35 B2 44 M12X40 bolt 1
83 802750103 MFP120.00.038-A HNEEIEAPF shaft tube 1
84 802750096 TR200.00.120 T BEUEAT shaft 1
85 802750099 MFP120.00.037-A N &S A shaft 1
86 702750075 7CB-0.25-105 254} 55 sealing 2
87 501011112 GB5783-M10X25 B2 44 M10X25 bolt 2
88 511021662 GB276-6205-2Z oK 802052 bearing 4
89 802750083 MFP120.00.016 B HAS wheel 2
90 503010767 DIN985-M20 Bl FABERE M20 nut 2
91 506010061 GB97.1-20 #JE| 20 washer 2
92 802750091 MFP120.00.027 A SRR S wheel rack 2
93 702750071 MFP120.00.115 11 % spring 2
94 501011120 GB5783-M10X65 B2 44 M10X65 bolt 4
95 802750054 ATV120.028 R Ak 1
96 501011134 GB5783-M12X70 1242 M12X60 bolt 1
97 501030185 GB70.3-M8X25 W 7S AL TS IR 4T M8X25 bolt 8
98 701160005 EFG120.102 e VR T8 AR roller supporting L 1
99 511040007 EF100.00.012 V22 A K UC205 bearing 2
100 805380097 EFG120.012-RK120 B E RS roller 1
101 701160002 EFG120.101 VR A SCHER roller supporting R 1




ATV-NA

UUSI

3 4 5 6 7
ATV-NA

No Number Descroption Name QTY Note
L HERYR S New

810150009 | MFP120.00.040-NA 2
5 BRIEE A Change design

810150001 | ATV120.028-NA Wheel Bumper 1 IKH:TARV200-95
3 | 506010061 | GB97.1-20 P-4 20 Washer 2 Standard Part
4 | 501010750 | GB5782-M10X65 FIRLERE Screw 8 Standard Part
5 | 503010762 | DIN985-M10 N BITFA IR EE Nut 8 Standard Part
6 | 506010056 | GB97.1-10 “F# Washer 8 Standard Part
; LN IEREE L EeN s Change design

810150004 | MFP120.00.027-NA | Wheel Support 2 IKH: TARV200-92
8 | 503010767 | DIN985-M20 NP FAEIEEE Nut 2 Standard Part




	TAR200_uusi.pdf
	ATV-NA




